searran cas. FCC RF Test Report Report No. : FR480204B

11BESOMIMO_Ant6_5775

Spectrum | I:%:l

Ref Level 20.00 dém  Offset 15.04 dB & RBW 500 kHz

o Att 30 dB SWT 37.8ps @ VBW 2 MHz Mode Auto FFT
Count 100/100

(@ 1rm view

M1[1] -11.25 dBm
5.741890 GHz|
10 dBm

0 dem

-10 dBm FWMWWNW

-20 dBm J l
-30 dBm j k
-40 dBm

[ A

-50 dBm

-60 dBm

-70 dBm

CF 5.775 GHz 691 pts Span 160.0 MHz

i ) (TR Y™

Date: 12.S5EP.2024 21:2

A%

~J
5
-3

Sporton International Inc. (ShenZhen) Page Number : A120 of A 157
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



seanron cas. FCC RF Test Report Report No. : FR480204B

<Small RU & Large RU & Puncturing mode>

Maximum conducted output power

Test Result
Channell Duty | DC . . EIRP
Test JFreq MRU MRU | Set Result| Limit [Gain| EIRP | . . )
IAntenn Powert | Cycle |Factor - Limit [Verdict]
Mode (MHz) Type Index [Power [dBm] | [%] |[dBm] [dBm] | [dBm] |[dBi] | [dBm] [dBm]
Ant7 | 5180 52+26_OFDMA| 1 5 3.65 |99.56| 0.02 | 3.67 [<23.98/1.67| 5.34 | --- |PASS
n
106+26_OFDMA| 1 6.5 5.50 |99.32| 0.03 | 5.53 [<23.98/1.67| 7.20 | --- |PASS
ant6 | 5180 52+26_OFDMA| 1 5 4.01 (99.56| 0.02 | 4.03 [23.98/3.35| 7.38 | --- |[PASS
106+26_OFDMA| 1 6.5 6.22 |99.32| 0.03 | 6.25 [<23.98/3.35| 9.60 | --- |PASS
52+26_OFDMA| 1 --- | 6.86 [£23.98/3.35|10.21| --- |PASS
total | 5180
106+26_ OFDMA| 1 --- | 8.92 [£23.98/3.35|12.27| --- |PASS
Ant7 | 5240 52+26_OFDMA| 3 5 4.28 |100.00| 0.00 | 4.28 [£23.98/1.67| 5.95 | --- |PASS
106+26_OFDMA| 2 6.5 5.78 |99.32| 0.03 | 5.81 [£23.98/1.67| 7.48 | --- |PASS
Ants | 5240 52+26_OFDMA| 3 5 4.50 {100.00| 0.00 | 4.50 [<23.98/3.35| 7.85 | --- |PASS
106+26_OFDMA| 2 6.5 | 6.59 |99.32| 0.03 | 6.62 [<23.98/3.35| 9.97 | --- |PASS
52+26_OFDMA| 3 --- | 7.40 [£23.98/3.35|10.75| --- |PASS
total | 5240
106+26_OFDMA| 2 - | 9.24 [=23.98/3.35(12.59| --- |PASS
11BE20MIM =
Ant7 | 5745 52+26_OFDMA| 1 5 4.45 (99.56| 0.02 | 4.47 [<30.00{2.79| 7.26 | --- |PASS
106+26_OFDMA| 1 6.5 6.08 |99.32| 0.03 | 6.11 [£30.00/2.79| 890 | --- |PASS
Ant6 | 5745 52+26_OFDMA| 1 5 4.23 (100.00{ 0.00 | 4.23 [30.00{3.14| 7.37 | --- |[PASS
106+26_ OFDMA| 1 6.5 6.38 |99.66| 0.01 | 6.39 [£30.00/3.14| 9.53 | --- |PASS
52+26_OFDMA| 1 --- | 7.36 [£30.00/3.14|10.50| --- |[PASS
total | 5745 =
106+26_OFDMA| 1 -~ | 9.26 [=30.00{3.14{12.40| --- |PASS
ant7 | 5825 52+26_OFDMA| 3 3.97 [100.00| 0.00 | 3.97 [<30.00/2.79| 6.76 | --- |PASS
106+26_OFDMA 2 6.58 |99.31| 0.03 | 6.61 [<30.00/2.79| 9.40 | - |PASS
Ant6 | 5825 52+26_OFDMA| 3 3.74 |99.34| 0.03 | 3.77 [£30.00/3.14| 6.91 | --- |PASS
106+26_OFDMA| 2 6.60 |99.32| 0.03 | 6.63 [<30.00/3.14| 9.77 | --- |PASS
52+26_OFDMA| 3 --- | 6.88 [£30.00/3.14|10.02| --- |[PASS
total | 5825
106+26_OFDMA| 2 --- | 9.63 [£30.00[3.14|12.77| --- |PASS
Large RU
4 6 6.66 |98.80| 0.05 | 6.71 [<23.98/1.67| 8.38 | --- |PASS
Ant7 | 5210 |  484+242
Puncturing 20M | 4 7 7.14 ]100.00 0.00 | 7.14 [<23.98/1.67| 8.81 | --- |PASS
Large RU
4 6 7.68 |97.59| 0.11 | 7.79 [£23.98/3.35|11.14| --- |PASS
Ant6 | 5210 |  484+242
Puncturing 20M| 4 7 7.49 |99.63| 0.02 | 7.51 [<23.98/3.35/10.86| --- |PASS
Large RU
4 --- 110.29[<23.98/3.35|13.64| --- |PASS
total | 5210 |  484+242
Puncturing 20M| 4 --- 110.34[<23.98/3.35|13.69| --- |PASS
11BESOMIM Large RU
4 7 8.27 |97.59| 0.11 | 8.38 [£30.00/2.79|11.17| --- |PASS
Ant7 | 5775 |  484+242
Puncturing 20M | 4 8 8.10 |99.45| 0.02 | 8.12 [<30.00/2.79|10.91| --- |PASS
Large RU
4 7 8.29 |97.59| 0.11 | 8.40 [<30.00/3.14|11.54| --- |PASS
Ant6 | 5775 |  484+242
Puncturing 20M| 4 8 8.26 |99.63| 0.02 | 8.28 [<30.003.14|11.42| --- |PASS
Large RU
4 - | -- [11.40[<30.00(3.14|14.54| - |PASS
total | 5775 |  484+242
Puncturing 20M| 4 --- |111.21[<30.00[3.14|14.35| --- |PASS
Note: The Duty Cycle Factor is compensated in the graph.
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Maximum power spectral density

Test Result
Test MRU MRU Result Limit .
Antenna Freg(MHz Verdict
Mode i) Type Index [dBm/MHZ] [dBm/MHZ]
52+26 OFDMA 1 3.26 <11.00 PASS
Ant7 5180 106+26_OFDMA 1 3.80 <11.00 PASS
52+26 OFDMA 1 3.20 <11.00 PASS
Anté 5180 106+26_OFDMA 1 337 <11.00 PASS
ot 5180 52+26 OFDMA 1 20.38 <11.00 PASS
106+26_OFDMA 1 20.68 <11.00 PASS
52+26 OFDMA 3 3.49 <11.00 PASS
Ant7 5240 106+26_OFDMA 2 3.13 <11.00 PASS
52+26 OFDMA 3 2.71 <11.00 PASS
Anté 5240 106+26_OFDMA 2 2.88 <11.00 PASS
ot £220 52+26 OFDMA 3 20.20 <11.00 PASS
HBE20MIMO 106+26_OFDMA 2 20.28 <11.00 PASS
- 5745 52+26_OFDMA 1 5.79 <30.00 PASS
106+26_OFDMA 1 6.42 <30.00 PASS
52+26_OFDMA 1 6.02 <30.00 PASS
Anté 5745 106+26_OFDMA 1 -6.00 <30.00 PASS
ot 5745 52+26_OFDMA 1 2.89 <30.00 PASS
106+26_OFDMA 1 3.19 <30.00 PASS
52+26_OFDMA 3 -6.49 <30.00 PASS
Ant7 5825 106+26 OFDMA 2 6.22 <30.00 PASS
52+26_OFDMA 3 6.35 <30.00 PASS
Anté 5825 106+26_OFDMA 2 5.48 <30.00 PASS
ot 5825 52+26 OFDMA 3 3.41 <30.00 PASS
106+26_OFDMA 2 2282 <30.00 PASS
Large RU 484+242 4 10.20 <11.00 PASS
Ant7 5210 Puncturing 20M 7 .77 <11.00 PASS
Large RU 484+242 4 9.28 <11.00 PASS
Ant6 5210 Puncturing 20M 2 2051 <11.00 PASS
ot c210 Large RU 484+242 4 6.95 <11.00 PASS
11BESOMIMO Puncturing 20M 4 -7.02 <11.00 PASS
i J— Large RU 484+242 4 1155 <30.00 PASS
Puncturing 20M 4 -11.85 <30.00 PASS
Large RU 484+242 4 1163 <30.00 PASS
Ant6 5775 Puncturing 20M 4 -11.99 <30.00 PASS
ot J— Large RU 484+242 4 8.58 <30.00 PASS
Puncturing 20M 4 -8.91 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and RBW Factor is compensated in the graph.
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Test Graphs
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<Partial Single RU>

Min emission bandwidth

Test Result
Test Freq Ru Ru 6db BW FL FH Limit :
Antenna . Verdict
Mode (MHz) Size Index [MHZz] [MHZ] [MHZz] [MHZ]
Ant7 5745 26Tone RUO 2.04 5735.48 | 5737.52 0.5 PASS
11BE20 Ant6 5745 26Tone RUO 2.08 5735.44 | 5737.52 0.5 PASS
MIMO Ant7 5825 26Tone RU8 2.08 5832.44 | 5834.52 0.5 PASS
Ant6 5825 26Tone RU8 2.08 5832.44 | 5834.52 0.5 PASS
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Maximum conducted output power

Test Result
LS lAntennal A R R0 ] St ngvr\llgfl CI:D;;I); FaDcfor el Corli(ijrﬁ(iited Crll | Sl E:ﬁrt’ \Verdict
Mode (MHz)| Size |Index|Power [dBm] | [%] | [dBm] [dBm] [dBm] [dBi] |{[dBm] [dBm]
26Tone| RUO | -0.5 | -0.95 ([99.45| 0.02 | -0.93 | <23.98 | 1.67 | 0.74 ---  |PASS
Ant7 |5180(52Tone |RU37| 3 1.91 [99.45| 0.02 1.93 <23.98 | 1.67 | 3.60 --- |PASS
106Tone RUS3| 6 4.94 (99.45| 0.02 | 4.96 <23.98 | 1.67 | 6.63 --- |PASS
26Tone| RUO | -0.5 | -0.51 |[99.45| 0.02 | -0.49 | <23.98 | 3.35 | 2.86 ---  |PASS
Ant6 |5180|52Tone |RU37| 3 2.06 |99.45| 0.02 | 2.08 <23.98 | 3.35|5.43 --- |PASS
106ToneRUS3| 6 5.63 |99.45| 0.02 | 5.65 <23.98 | 3.35| 9.00 --- |PASS
26Tone | RUO | --- 231 | <2398 |335|566| -- |PASS
total |5180|52Tone |RU37| --- 5.02 <23.98 | 3.35] 8.37 --- |PASS
106Tone RU53| --- 8.33 | =23.98 |3.35|11.68| -- |PASS
26Tone| RUB | -1 -1.33 |99.45| 0.02 | -1.31 | <23.98 | 1.67 | 036 | -- |PASS
Ant7 |5240|52Tone |RU40| 2.5 1.90 [99.45| 0.02 1.92 <23.98 | 1.67 | 3.59 --- |PASS
106Tone RU54| 5.5 492 |99.45| 0.02 | 494 | <2398 | 1.67 | 6.61| -- |PASS
26Tone| RUB | -1 -0.51 [99.45| 0.02 | -0.49 | <23.98 | 3.35 | 2.86 --- |PASS
Ant6 |5240|52Tone |RU40| 2.5 1.68 [99.45| 0.02 1.70 <23.98 | 3.35| 5.05 --- |PASS
106ToneRU54| 5.5 5.19 [99.45| 0.02 | 5.21 | <2398 |3.35|856| -- |PASS
26Tone | RU8 | --- 2.13 <23.98 | 3.35|5.48 ---  |PASS
total |5240|52Tone |RU40| --- 4.82 <2398 | 3.35| 8.17 ---  |PASS
11BE20MIM 106Tone RU54| --- 8.09 | =23.98 |3.35|11.44| -- |PASS
26Tone| RUO | -0.5 | -0.36 [99.45| 0.02 | -0.34 | <30.00 | 2.79 | 2.45 --- |PASS
Ant7 |5745|52Tone |RU37| 3 221 |99.45| 0.02 | 2.23 <30.00 | 2.79 | 5.02 --- |PASS
106ToneRUS3| 6 545 ]99.45| 0.02 | 5.47 <30.00 | 2.79 | 8.26 --- |PASS
26Tone| RUO | -0.5 | -0.92 ([99.45| 0.02 | -0.90 | <30.00 | 3.14 | 2.24 --- |PASS
Ant6 |5745|52Tone [RU37| 3 257 [99.45| 0.02 | 2.59 | <30.00 |3.14|573| -- |PASS
106ToneRUS3| 6 5.93 ]99.45| 0.02 | 5.95 <30.00 | 3.14 | 9.09 --- |PASS
26Tone | RUO | --- 2.40 <30.00 | 3.14 | 5.54 ---  |PASS
total |5745|52Tone |[RU37| --- 5.42 <30.00 | 3.14 | 8.56 --- |PASS
106Tone RUS3| --- 8.73 <30.00 | 3.14 |11.87| --- |PASS
26Tone| RU8 | -0.5 | -0.83 [99.45| 0.02 | -0.81 | <30.00 | 2.79 | 1.98 --- |PASS
Ant7 |5825|52Tone |RU40| 3 1.55 [99.45| 0.02 1.57 <30.00 | 2.79 | 4.36 --- |PASS
106ToneRUS4| 6 4.88 [99.45| 0.02 | 4.90 <30.00 | 2.79 | 7.69 --- |PASS
26Tone| RU8 | -0.5 | -1.07 |99.45| 0.02 | -1.05 | <30.00 | 3.14 | 2.09 --- |PASS
Ant6 |5825|52Tone |RU40| 3 2.11 |99.45| 0.02 | 2.13 <30.00 | 3.14 | 5.27 --- |PASS
106Tone|RU5S4| 6 548 [99.45| 0.02 | 5,50 | <30.00 |3.14|8.64| -- |PASS
26Tone | RU8 | --- 2.08 <30.00 | 3.14 | 5.22 ---  |PASS
total |5825|52Tone |RU40| --- 4.87 <30.00 | 3.14 | 8.01 ---  |PASS
106TonegRUS4| --- 8.22 <30.00 | 3.14 |11.36| -- |PASS
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Maximum power spectral density

Test Result
vode | Antenna | Freqviz) | G | B2 [d grﬁ/sl\L/jIIIElz] [d Blr_rl1r/nl\;ItHz] Vel
26Tone RUO -3.22 <11.00 PASS
Ant7 5180 52Tone RU37 -3.55 <11.00 PASS
106Tone RU53 -3.04 <11.00 PASS
26Tone RUO -3.29 <11.00 PASS
Ant6 5180 52Tone RU37 -3.71 <11.00 PASS
106Tone RU53 -2.83 <11.00 PASS
26Tone RUO -0.29 <11.00 PASS
total 5180 52Tone RU37 -0.62 <11.00 PASS
106Tone RU53 -0.29 <11.00 PASS
26Tone RUS8 -3.71 <11.00 PASS
Ant7 5240 52Tone RU40 -3.15 <11.00 PASS
106Tone RU54 -3.09 <11.00 PASS
26Tone RU8 -3.24 <11.00 PASS
Ant6 5240 52Tone RU40 -3.00 <11.00 PASS
106Tone RU54 -2.93 <11.00 PASS
26Tone RU8 -0.53 <11.00 PASS
total 5240 52Tone RU40 -0.28 <11.00 PASS
106Tone RU54 -0.15 <11.00 PASS
11BE20MIMO
26Tone RUO -5.28 <30.00 PASS
Ant7 5745 52Tone RU37 -6.39 <30.00 PASS
106Tone RU53 -6.01 <30.00 PASS
26Tone RUO -6.27 <30.00 PASS
Ant6 5745 52Tone RU37 -5.65 <30.00 PASS
106Tone RUS53 -5.43 <30.00 PASS
26Tone RUO -2.74 <30.00 PASS
total 5745 52Tone RU37 -2.99 <30.00 PASS
106Tone RU53 -2.70 <30.00 PASS
26Tone RUS8 -6.16 <30.00 PASS
Ant7 5825 52Tone RU40 -6.66 <30.00 PASS
106Tone RU54 -6.37 <30.00 PASS
26Tone RU8 -6.51 <30.00 PASS
Ant6 5825 52Tone RU40 -6.03 <30.00 PASS
106Tone RU54 -5.48 <30.00 PASS
26Tone RUS8 -3.32 <30.00 PASS
total 5825 52Tone RU40 -3.32 <30.00 PASS
106Tone RU54 -2.89 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.

2.The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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Power Spectral Density Measurement
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Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : |Nathon = "
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-03-30
100 Level (dBuV)
90.0
80.0
70.0
600 | FCC 15E_QP
50.0 FCC 15E_AVG
20.0
10.0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15E QP LTSN 2025-1 LINE
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuv dB dB
1 @.17 32.86 -22.38 55.16 12.99 9.68 1@.19 Average
2 8.17 48.26 -24.98 65.1l6 28.39 9.68 1@.19 QP
3 8.21 29.98 -23.15 53.85 1l8.el 9.71 1@8.18 Average
4 @8.21 36.8@8 -26.25 B3.85 16.91 9.71 1@.18 QP
5 8.24 38.71 -21.37 52.88 le.se 9.72 18.19 Average
B 8.24 37.21 -24.87 62.88 17.38 9.72 1@8.19 QP
7 @8.33 26.86 -22.67 49.53 6.91 9.74 18.21 Average
a8 @8.33 36.86 -22.67 59.53 16.91 9.74 1@.21 QP
9 8.51 27.12 -18.88 46.68@ 7.28 9.88 18.24 Average
1@ 8.51 36.82 -19.18 56.88 16.98 9.68 1@8.24 QP
11 @8.59 28.3@8 -17.7@ 46.88 &8.48 9.66 18.24 Average
1z * 8.59 3b6.9@ -19.18 5So0.ee 17.88 S9.86 18.24 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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: Temperature : 22~24°C
Test Engineer : |Nathon = "
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-03-30
100 Level {(dBuV) (2
80.0
80.0
70.0
600 | FCC 15E_QP
50.0 FCC 15E_AVG
20.0
10.0
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15E_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBu¥ dB dBuvy dBu¥ dB dB
1 8.17 34.83 -28.96 54.99 14.18 9.75 1@8.18 Average
2 @8.17 41.93 -23.86 64.99 22.88 9.75 1@.18 QP
3 @.2e 32.e2 -21.78 53.8@ 12.88 9.84 18.18 Average
4 8.28 48.92 -22.88 63.88 28.98 9.84 1@.18 QP
5 @8.27 33.81 -17.97 56.98 13.18 9.71 1&.28 Average
[ 8.27 39.21 -21.77 ©6@.98 19.38 9.71 1e.:28 QP
7 @8.39 31.5@ -16.58 48.88 1l1.58 9.78 1@.22 Average
a8 8.39 39.38 -18.78 53.88 19.38 9.78 1@.22 QP
9 @8.52 28.96 -17.84 46.88 9.18 9.62 18.24 Average
1@ @8.52 3b6.86 -19.14 5So6.8@ 17.88 9.82 18.24 QP
11 8.61 38.58 -15.42 46.88 18.69 9.65 18.24 Average
12 * @8.61 37.98 -18.82 56.88 15.89 9.65 1@.24 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission

_ . ) Relative Humidity : 50%

Test Engineer : HuaCong Liang Temperature : 20-22°C
Radiated Spurious Emission Test Modes

Mode Band FGal—r:zd) Antenna Modulation Channel Frequency 32:2 RU Remark
Mode 1 | U-NIl-1| 5.15-5.25 | CDD 7+6 802.11a 36 5180 6Mbps - -
Mode 2 | U-NII-1| 5.15-5.25 | CDD 7+6 802.11a 44 5220 6Mbps - -
Mode 3 | U-NII-1| 5.15-5.25 | CDD 7+6 802.11a 48 5240 6Mbps - -
Mode 4 | U-NIl-1 5.15-5.25 CDD 7+6  802.11n HT20 36 5180 MCSO0 - -
Mode 5 | U-NIl-1 5.15-5.25 CDD 7+6  802.11n HT20 44 5220 MCSO0 - -
Mode 6 | U-NII-1 5.15-5.25 CDD 7+6  802.11n HT20 48 5240 MCSO0 - -
Mode 7 | U-NII-1 5.15-5.25 CDD 7+6  802.11n HT40 38 5190 MCSO0 - -
Mode 8 | U-NII-1 5.15-5.25 CDD 7+6  802.11n HT40 46 5230 MCSO - -
Mode 9 | U-NIl-1 5.15-5.25 CDD 7+6 802.11ac VHT80 42 5210 MCSO - -
Mode 10 | U-NII-1| 5.15-5.25 | CDD 7+6 = 802.11be EHT20 36 5180 MCSO Full RU -
Mode 11 | U-NII-1 | 5.15-5.25 CDD 7+6 802.11be EHT20 44 5220 MCSO Full RU -
Mode 12 | U-NII-1 | 5.15-5.25 | CDD 7+6 | 802.11be EHT20 48 5240 MCSO Full RU -
Mode 13 | U-NII-1 | 5.15-5.25 | CDD 7+6 | 802.11be EHT40 38 5190 MCSO Full RU -
Mode 14 | U-NII-1| 5.15-5.25 | CDD 7+6 = 802.11be EHT40 46 5230 MCSO0 Full RU -
Mode 15 | U-NII-1 | 5.15-5.25 | CDD 7+6 | 802.11be EHT80 42 5210 MCSO0 Full RU -
Mode 16 | U-NII-1 | 5.15-5.25 | CDD 7+6 | 802.11be EHT20 36 5180 MCSO0 | Single RU_106/53 -
Mode 17 | U-NII-1| 5.15-5.25 | CDD 7+6 | 802.11be EHT20 48 5240 MCSO | Single RU_106/54 -
Mode 18 | U-NII-1 | 5.15-5.25 | CDD 7+6 | 802.11be EHT20 36 5180 MCSO0 Small RU_52+26 -
Mode 19 | U-NII-1 | 5.15-5.25 | CDD 7+6 | 802.11be EHT20 48 5240 MCSO0 Small RU_52+26 -
Mode 20 | U-NII-3 | 5.725-5.85  CDD 7+6 802.11a 149 5745 6Mbps - -
Mode 21 | U-NII-3 | 5.725-5.85 CDD 7+6 802.11a 157 5785 6Mbps - -
Mode 22  U-NII-3 | 5.725-5.85 CDD 7+6 802.11a 165 5825 6Mbps - -
Mode 23 | U-NII-3 | 5.725-5.85| CDD 7+6 =~ 802.11n HT20 149 5745 MCSO0 - -
Mode 24 | U-NII-3 | 5.725-5.85| CDD 7+6 =~ 802.11n HT20 157 5785 MCSO0 - -
Mode 25 | U-NII-3 | 5.725-5.85| CDD 7+6 =~ 802.11n HT20 165 5825 MCSO0 - -
Mode 26 | U-NII-3 | 5.725-5.85| CDD 7+6 =~ 802.11n HT40 151 5755 MCSO0 - -
Mode 27 | U-NII-3 | 5.725-5.85| CDD 7+6 ~ 802.11n HT40 159 5795 MCSO0 - -
Mode 28 | U-NII-3 | 5.725-5.85 | CDD 7+6 = 802.11ac VHT80 155 5775 MCSO0 - -
Mode 29 | U-NII-3 | 5.725-5.85 | CDD 7+6 | 802.11be EHT20 149 5745 MCSO0 Full RU -
Mode 30 | U-NII-3 | 5.725-5.85 | CDD 7+6 | 802.11be EHT20 157 5785 MCSO0 Full RU -
Mode 31 | U-NII-3 | 5.725-5.85 | CDD 7+6 | 802.11be EHT20 165 5825 MCSO0 Full RU -
Mode 32 | U-NII-3 | 5.725-5.85 | CDD 7+6 | 802.11be EHT40 151 5755 MCSO0 Full RU -
Mode 33 | U-NII-3 | 5.725-5.85 | CDD 7+6 | 802.11be EHT40 159 5795 MCSO0 Full RU -
Mode 34 | U-NII-3 | 5.725-5.85 | CDD 7+6 | 802.11be EHT80 155 5775 MCSO0 Full RU -
Mode 35 | U-NII-3 | 5.725-5.85 | CDD 7+6 | 802.11be EHT20 149 5745 MCSO0 | Single RU_106/53 -
Mode 36 | U-NII-3 | 5.725-5.85 | CDD 7+6 | 802.11be EHT20 165 5825 MCSO | Single RU_106/54 -
Mode 37 | U-NII-3 | 5.725-5.85 | CDD 7+6 | 802.11be EHT20 149 5745 MCSO0 Small RU_52+26 -
Sporton International Inc. (ShenzZhen) Page Number . C1 of C152
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Mode 38 | U-NII-3 5.725-5.85 CDD 7+6 802.11be EHT20 165 5825 MCSO = Small RU_106+26 -
Mode 39 | U-NII-1  5.15-5.25 CDD 7+6 802.11be EHT80 42 5210 MCSO |Large RU 484+242_4 -
Mode 40 | U-NII-3 5.725-5.85 CDD 7+6 802.11be EHT80 155 5775 MCSO |Large RU 484+242_4 -
Mode 41 | U-NII-1  5.15-5.25 CDD 7+6 802.11be EHT80 42 5210 MCSO  Puncturing 20M_4 -
Mode 42 | U-NII-3 5.725-5.85 CDD 7+6 802.11be EHT80 155 5775 MCSO  Puncturing 20M_4 -
Mode 43 | U-NII-1  5.15-5.25 CDD 7+6 802.11ac VHT80 42 5210 MCSO0 - LF
Mode 44 | U-NII-3 | 5.725-5.85 | CDD 7+6 ~ 802.11n HT40 151 5755 MCSO0 - LF

Summary of each worse mode

Mode Modulation Ch. ('lz\;ﬁg) ‘ (dléi\gellm) (dIB_LnC;;m) M(?jrg)m ‘Pol. Zszk Result Remark
802.11a 36 | 5149.98 46.38 54.00 -7.62 V | AVERAGE Pass Band Edge
1 802.11a 36 = 7252.00 45.84 54.00 -8.13 V | AVERAGE | Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 ' 7308.00 46.24 54.00 -7.76 V | AVERAGE | Pass Harmonic
3 802.11a 48 | 5103.34 43.19 54.00 -10.81 V A AVERAGE Pass Band Edge
3 802.11a 48 @ 7336.00 45.83 54.00 -8.17 V | AVERAGE | Pass Harmonic
4 802.11n HT20 36 | 5148.25 45.53 54.00 -8.47 V | AVERAGE Pass Band Edge
4 802.11n HT20 36 | 10360.00 57.78 68.30 -10.52  V Peak Pass Harmonic
5 802.11n HT20 44 - - - - - - - Band Edge
5 802.11n HT20 44 | 10440.00 58.78 68.30 -9.52 \% Peak Pass Harmonic
6 802.11n HT20 48 | 5129.43 43.24 54.00 -10.76 VA AVERAGE Pass Band Edge
6 802.11n HT20 48 | 10480.00 58.35 68.30 995 V Peak Pass Harmonic
7 802.11n HT40 38 | 5149.99 48.40 54.00 -5.60 \% Average Pass Band Edge
7 802.11n HT40 38 | 10380.00 52.50 68.30 -15.80 V Peak Pass Harmonic
8 802.11n HT40 46  5125.93 44.18 54.00 -9.82 V | AVERAGE Pass Band Edge
8 802.11n HT40 46 - - - - - - - Harmonic
9 802.11ac VHT80 @ 42  5149.90 49.46 54.00 -4.54 \% Average Pass Band Edge
9 802.11ac VHT80 42 10420.00 48.62 68.30 -19.68 | H Peak Pass Harmonic
10 802.11be EHT20 | 36 | 5124.47 43.06 54.00 -10.94 V A AVERAGE Pass Band Edge
10 802.11be EHT20 36 H 10360.00 48.34 68.30 -19.96 V Peak Pass Harmonic
11 802.11be EHT20 44 - - - - - - - Band Edge
11 802.11be EHT20 44  10440.00 48.52 68.30 -19.78 V Peak Pass Harmonic
12 802.11be EHT20 48 @ 5061.34 42.97 54.00 -11.03  H | AVERAGE Pass Band Edge
12 802.11be EHT20 48  10480.00 48.78 68.30 -19.52  V Peak Pass Harmonic
13 802.11be EHT40 38 | 5149.63 44.02 54.00 -9.98 V | AVERAGE Pass Band Edge
13 802.11be EHT40 | 38 - - - - - - - Harmonic
14 802.11be EHT40 46 @ 5455.06 42.85 54.00 -11.15 H | AVERAGE Pass Band Edge
14 802.11be EHT40 | 46 - - - - - - - Harmonic
15 802.11ax HE8O 42 5149.99 46.08 54.00 -7.92 \% Average Pass Band Edge
15 802.11be EHT80 | 42 - - - - - - - Harmonic
16 802.11be EHT20 36 | 5147.89 42.91 54.00 -11.09  V | AVERAGE Pass Band Edge
16 802.11be EHT20 | 36 - - - - - - - Harmonic
17 802.11be EHT20 | 48 | 5072.60 42.81 54.00 -11.19 | V | AVERAGE | Pass Band Edge
17 802.11be EHT20 | 48 - - - - - - - Harmonic
18 802.11be EHT20 36 | 5128.27 42.97 54.00 -11.03 | V | AVERAGE | Pass Band Edge
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18 802.11be EHT20 | 36 - - - - - - - Harmonic
19 802.11be EHT20 48 | 5041.64 42.84 54.00 -11.16 V| AVERAGE Pass Band Edge
19 802.11be EHT20 | 48 - - - - - - - Harmonic
20 802.11a 149 5648.65 54.36 68.30 -13.94 | H PEAK Pass Band Edge
20 802.11a 149 17235.00 47.41 68.30 -20.89  V Peak Pass Harmonic
21 802.11a 157 - - - - - - - Band Edge
21 802.11a 157 17355.00 47.49 68.30 -20.81  V Peak Pass Harmonic
22 802.11a 165 5925.83 54.46 68.30 -13.84 | H PEAK Pass Band Edge
22 802.11a 165 17475.00 47.73 68.30 -20.57  V Peak Pass Harmonic
23 802.11n HT20 149 5650.11 54.15 68.38 -14.23  V PEAK Pass Band Edge
23 802.11n HT20 149 17235.00 47.99 68.30 -20.31  V Peak Pass Harmonic
24 802.11n HT20 157 - - - - - - - Band Edge
24 802.11n HT20 157 17355.00 48.61 68.30 -19.69 | H Peak Pass Harmonic
25 802.11n HT20 165 5942.19 53.51 68.30 -1479  V PEAK Pass Band Edge
25 802.11n HT20 165 17475.00 48.36 68.30 -19.94  V Peak Pass Harmonic
26 802.11n HT40 151 5642.80 56.84 68.30 -11.46  V Peak Pass Band Edge
26 802.11n HT40 151 17265.00 47.92 68.30 -20.38 | H Peak Pass Harmonic
27 802.11n HT40 159 5619.03 54.86 68.30 -13.44  V PEAK Pass Band Edge
27 802.11n HT40 159 17385.00 46.89 68.30 2141V Peak Pass Harmonic
28 802.11ac VHT80 155 5633.36 53.70 68.30 -1460 | H PEAK Pass Band Edge
28 802.11ac VHT80 155 - - - - - - - Harmonic
29 802.11be EHT20 |149 5616.10 54.62 68.30 -13.68 | H PEAK Pass Band Edge
29 802.11be EHT20 |149| 17235.00 47.42 68.30 -20.88 | H Peak Pass Harmonic
30 802.11be EHT20 |157 - - - - - - - Band Edge
30 802.11be EHT20 157 17355.00 47.86 68.30 -20.44  V Peak Pass Harmonic
31 802.11be EHT20 165 5935.88 53.61 68.30 -1469  V PEAK Pass Band Edge
31 802.11be EHT20 |165| 17475.00 47.75 68.30 -20.55  V Peak Pass Harmonic
32 802.11be EHT40 |151 5627.59 55.12 68.30 -13.18 | H PEAK Pass Band Edge
32 802.11be EHT40 |151| 17265.00 48.15 68.30 -20.15 | H Peak Pass Harmonic
33 802.11be EHT40 159 5647.97 54.09 68.30 -1421 | H PEAK Pass Band Edge
33 802.11be EHT40 159 17385.00 47.49 68.30 -20.81 | H Peak Pass Harmonic
34 802.11be EHT80 155 5616.63 54.58 68.30 -13.72 | H PEAK Pass Band Edge
34 802.11be EHT80 155 17325.00 47.53 68.30 -20.77 | H Peak Pass Harmonic
35 802.11be EHT20 149 5635.96 54.51 68.30 -13.79 V PEAK Pass Band Edge
35 802.11be EHT20 | 149 - - - - - - - Harmonic
36 802.11be EHT20 165 5944.50 54.40 68.30 -13.90  V PEAK Pass Band Edge
36 802.11be EHT20 |165 - - - - - - - Harmonic
37 802.11be EHT20 149 5645.68 54.56 68.30 -13.74  V PEAK Pass Band Edge
37 802.11be EHT20 | 149 - - - - - - - Harmonic
38 802.11be EHT20 165 5938.25 53.80 68.30 -1450 V PEAK Pass Band Edge
38 802.11be EHT20 |165 - - - - - - - Harmonic
39 802.11be EHT80 42 | 5149.84 44.15 54.00 -9.85 H | AVERAGE Pass Band Edge
39 802.11be EHT80 | 42 Harmonic
40 802.11be EHT80 155 5649.18 54.08 68.30 -14.22 | H PEAK Pass Band Edge
40 802.11be EHT80 |155 - - - - - - - Harmonic
41 802.11be EHT80 | 42 | 5146.69 43.07 54.00 -10.93 VA AVERAGE Pass Band Edge
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41 802.11be EHT80 | 42 - - - - - - - Harmonic
42 802.11be EHT80 |155 5634.48 54.58 68.30 -13.72  H PEAK Pass Band Edge
42 802.11be EHT80 |155 - - - - - - - Harmonic
43 802.11ac VHT80 | 42  829.28 30.62 46.00 -1538  H PEAK Pass LF
44 802.11n HT40 151 44.55 21.91 40.00 -18.09 | V PEAK Pass LF
Co-location mode:
Radiated Spurious Emission Test Modes
Band . Data
Mode (MH2) Antenna Modulation ‘ Channel ‘ Frequency ‘ Rate ‘ RU Remark
CDD 7+6 802.11b 01 2412 1Mbps - -
45 CO_TX CDD 7+6 802.11ac VHT80 42 5210 MCSO0
4 LTE Bnadl14 - - - -
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode | Modulation | Ch. ‘ (MH2) ‘ (dBuV/m)  (dBuV/m) (dB) Pol. Avg. Result Remark
45 CO-TX - 5134.61 49.38 54.00 -4.62 \% AVERAGE Pass Band Edge
45 - 4824.00 49.54 54.00 -4.46 \% AVERAGE Pass Harmonic
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 7+6
Pol. Horizontal Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1
1050 1040
i1 i1
o P47 00 e T e e 8 NI 51
B T - T - J SZISMMWMM
Peak
30 30
115 115
sl 5036. LUIFA 5108, 514, 5180 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5145.31 53.52 74.00 -20.48 39.36 35.70 11.09 32.63 100 43 PEAK 1 5180.00 106,05 ------ ------ 91.86 35.75 1107 32.63 100 43 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG
525 i 525
Avg
30 30
115 115
sl 5036. LA 5108, 514, 5180 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5149.99 44.27 54.00 -9.73 30.12 35.70 11.08 32.63 100 43 AVERAGE 1 5180.00 98.34 ------ - B4.15 35.76 11.07 32.64 100 43 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 7+6
Pol. Vertical Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1
1050 1040
i1 i1
o P 15407 00 e T e e 8 NI 51
1
LyLI- [T T ; A i K25 W’“‘WM
Peak
30 30
115 115
sl 5036. LA 5108, 514, 5180 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5145.63 55.58 74.00 -18.42 41.42 35.70 11.09 32.63 260 101 PEAK 1 5180.00 109.95 ------ ------ 95.76 35,75 1107 32.63 260 101 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG
525 i 525
Avg
30 30
115 115
sl 5036. LUIFA 5108, 514, 5180 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5149.98 46.38 54.00 -7.62 32.23 35.70 11.08 32.63 260 101 AVERAGE 1 5180.00 101,60 ------ ------ B7.41 35.75 1007 32.63 260 101 AVERAGE
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Pol. Horizontal Vertical
.. Level i) Date: 2025-05-14 .. el (i) Date: 20250514
1225 1225
875 75
PART15.407 PART15.407
;e o N A B [ L] ] [ ;e B A1 B [ L] ] [
o P ! | | PART 15407 VG| o 1 : | _ | PART 15407 VG|
Peak TP Y PO " I, S A e Y PR TS v PP
ea 350 350
Avg 13 15
6500 8800. 11100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (NHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB dBwV dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuV dB/m dB A8 m deg
1 7252.00 49.18 74.00 -24.82 52.87 36.60 11.91 52.20 200 33 Peak 1 7252.00 54.30 74.00 -19.70 57.99 36.60 11.91 52.20 113 338 Peak
2 72500 43.07 54.00 -10.93 46.76 36.60 11.91 52.20 200 313 Average 2 725200 45.87 54.00 -8.13 49.56 36.60 11.91 52.20 113 338 Average
3 10360.00 56.42 68.30 -11.88 55.16 38.10 14.59 51.43 200 170 Peak 3 1030.00 58.21 68.30 -10.09 56.95 38.10 14.59 51.43 190 166 Peak
4 15540.00 46,95 74.00 -27.05 4137 40.60 17.07 52,19 - --- Peak 4 15540.00 47.44 74.00 -26,5 41.86 40.60 17.17 5219 - --- Peak
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Pol. Horizontal Vertical
.. Level i) Date: 2025-05-14 .. el (i) Date: 20250514
1225 1225
875 75
PART15.407 PART15.407
;e o N A B [ L] ] [ ;e B A1 B [ L] ] [
+ 8 PART 15407 AVG 1 ; PART 15407 VG
525 e = i = 25 = e =
Peak Aetulty A b bt meww bt L T (E N L E
ea 350 350
Avg 13 15
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB dBwV dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuV dB/m dB A8 m deg
1 7308.00 51.4% 74.00 -22.51 55.12 36.58 12.01 5222 200 333 Peak 1 7308.00 54.23 74.00 -19.77 57.86 36.58 12.01 52.22 111 336 Peak
2 T308.00 43.82 54.00 -10.18 47.45 36.58 12.01 52.22 200 333 Average 2 7308.00 46.24 54.00 -7.76 49.87 36.58 12.01 52.22 111 336 Average
3 10440.00 56.44 68.30 -11.86 55.12 38.14 14.59 5141 200 177 Peak 3 10440.00 57.53 68.30 -10.77 56.21 38.14 14.59 5141 201 172 Pesk
4 15660.00 44,90 74.00 -20,10 39.56 40.60 17.19 52.45 - --- Peak 4 15660.00 45.50 74.00 -28,50 40.16 40.60 17.19 52.45 - --- Peak
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT CDD 7+6
Pol. Horizontal Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1
1050 1040
i1 i1
o P47 00 e T e ) O 51
YL M- T— 1.‘ - 525 wamm
Peak
30 30
115 115
sl 5048. 5096. 514, 5192 5240 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5080.52 52.92 74.00 -21.08 38.62 35.80 11.12 32.62 100 43 PEAK 1 5240.00 105.04 ------ ----=- 90.67 35.80 1102 32.65 100 43 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG PART15.407 VG
525 == |-
S
Avg ]
30 30
115 115
sl 5048. 5096. 514, 5192 5240 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5119.88 42.86 54.00 -11.14 28.62 35.76 11.10 32.62 100 43 AVERAGE 1 5240.00 98.87 ------ ------ B4.70 35.80 11.02 32.65 100 43 AVERAGE
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Pol. Horizontal Fundamental
Date: 20250326
: HLMN&NM“
1225
iS5 \\
PARTTA0T]
104 “‘N
525 — A i
Peak Blank
34
115
5240 5264, 5328, 5L 5416 5450
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Mo b B bW Bh B B @ dg

1 537147 52.35 74.00 -2.65 38.03 36.06 10.93 32.67 100 43 PEAK

Date: 2025-03-26
" Level (dBuVim)

K,\ PART 15.407 AV

Avg N ! Blank
34
115
5240 5264, 5328, 5L 5416 5450
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
o B B B B dg

1 5365.51 42.62 54.00 -11.38 28.29 36.07 10.93 32.67 100 43 AVERAGE
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3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_ 5240MHz
ANT CDD 7+6
Pol. Vertical Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1
1050 1040
i1 i1
100 PARRITSANT 10 PART 15407
71— i - 525 W
Peak
30 30
115 115
sl 5048. 5096. 514, 5192 5240 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5075.62 53.25 74.00 -20.75 38.94 35.80 11.13 32.62 2% 97 PEAK 1 5240.00 109.35 ------ === 95.17 35.80 11.03 32.65 236 97 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG
525 ; 525
Avg
30 30
115 115
sl 5048. 5096. 514, 5192 5240 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5163.34 43.19 54.00 -10.81 28.91 35.79 1L11 32.62 256  O7 AVERAGE 1 5240.00 102.17 ------ - B7.99 35.80 11.03 32.65 2% 97 AVERAGE
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Pol. Vertical Fundamental
Date: 20250326
: 45Lewal(dlill\ll'llnl
1225
w:n’ﬂ'\
iS5 \‘
00 PARTT3407]
525 i ! e
Peak Blank
34
115
5240 5264, 5328, 5L 5416 5450
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Mo b B bW Bh B B @ dg

1 5359.35 52.58 74.00 -2.42 38.23 36.08 10.94 32.67 2% 97 PEAK

Date: 2025-03-26
" Level (dBuVim)

PART 15.407 AV

525
Avg ! Blank
34
115
5240 5264, 5328, 5L 5416 5450
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark

Mz dBuV/m dBuV/m b dB/m B A8 m deg
1 935L43 4,70 54.00 -11.30 28.33 36.10 10.94 32.67 256 97 AVERAGE
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Pol. Horizontal Vertical
.. Level i) Date: 2025-05-14 .. el (i) Date: 20250514
1225 1225
875 75
PART15.407 PART15.407
;e o N A B [ L] ] [ ;e B A1 B [ L] ] [
1 3 PART 15,407 VG, 1 3 PART 15,407 AVG,
R = = = 525 R = e =
Peak Arlautil R st g g o bbbl YA g R Bt bt i
ea 350 350
Avg 13 15
6500 8800. 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB dBwV dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuV dB/m dB A8 m deg
1 7336.00 5272 74.00 -2.28 S6.42 36.53 12.00 52.23 200 300 Peak 1 7336.00 55.06 74.00 -18.94 SB.76 36.53 12.00 52.23 126 338 Peak
2 7336.00 43.53 54.00 -10.47 47.23 36,53 12.00 52.23 200 300 Average 2 7336.00 45.83 54.00 -8.17 49.53 36,53 12.00 52.23 126 338 Average
3 10480.00 55.90 68.30 -12.38 54.55 38.18 14.59 51.40 210 188 Peak 3 10480.00 57.61 68.30 -10.69 56.24 38.18 14.59 51.40 165 178 Peak
4 15720.00 45.69 74.00 -28,31 40.46 40.62 17.19 5.8 - --- Peak 4 15720.00 46,16 74.00 -27.84 40.93 40.62 17.19 52.58 - --- Peak
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Mode

Band Edge

U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz

ANT CDD 7+6
Pol. Horizontal Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1
1050 1040
i1 i1
100 PART15407 10 ] ] PART 15407
1 vamwﬁmmm
. — S SZISM
Peak
30 30
115 115
sl 5036. LA 5108, 514, 5180 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 510.71 53.26 74.00 -20.74 39.02 35.76 11.10 32.62 100 44 PEAC 1 5180.00 104,42 ------ - 90.23 .76 1107 32.64 100 44 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 i
i1 i1
104 100
PART 15.407 AVG
525 i 525
Avg
30 30
115 115
sl 5036. LUIFA 5108, 514, 5180 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5144.27 43.54 54.00 -10.46 29.37 35.71 11.09 32.63 100 44 AVERAGE 1 5180.00 97.55 ------ - B3.36 35.76 11.07 32.64 100 44 AVERAGE
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4
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT CDD 7+6
Pol. Vertical Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1
1050 1040
i1 i1
o P 15407 00 e T e e 8 NI 51
1
YL e WO — TR A— A 525 WWW‘&‘MM
Peak M
30 30
115 115
sl 5036. LUIFA 5108, 514, 5180 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5140.67 54.72 74.00 -19.28 40.54 35.72 11.09 32.63 245 7 PEAK 1 5180.00 107.82 ------ ------ 93.63 35.76 11.07 32.64 245 97 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG
525 1 525
Avg
30 30
115 115
sl 5036. LUIFA 5108, 514, 5180 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5148.25 45.53 4.0 -B.47 31.37 35.70 1109 32.63 245  O7 AVERAGE 1 5180.00 101,30 ------ ------ B7.11 35.75 1007 32.63 245 97 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C15 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B




sromoncas. FCC RF Test Report

Report No. : FR480204B

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025-03-3 . Lol (Vi) Date: 2025-03-31
1225 1225
18 075
PART 15.407 PART 15407
100k L [ I L] [T [ (1) I 1] [T [
1 PART 15.407 AVG ! PART 15407 AVG
N 3 i = == 3 e T =
Peak oo P 7 e Y, o i Wit - R M
350 3
Avg
115 1!
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10360.00 56.69 68.30 -11.61 55.87 38.10 1415 5143 177 122 Peak 1 10360.00 57.78 68.30 -10.52 %.9% 38.10 1415 5143 150 184 Peak
7 15540.00 47.21 74.00 -26.79 41.95 40.60 16.85 52.19 --- Peak 1 15540.00 47.55 74.00 -20.45 42.29 40.60 16.85 5219 - --- Peak
Sporton International Inc. (ShenZhen) Page Number : C16 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B




sromoncas. FCC RF Test Report

Report No. : FR480204B

Pol. Horizontal Vertical
.. Lol Vi) Date: 202503-31 . Lol (Vi) Date: 202503-31
1225 1225
18 075
PART 15.407 PART 15407
100k L [ I L] [T [ (1) I 1] [T [
1
Y, I ! _ | PARTA5407 AVG| Y, I R | o PART1SA0TAVG]
Peak - Y e o st tmssree SRRV RN MR
350 30
Avg
115 1!
6500 B300. oo, 13400, 15700, 18000 6500 8800, fitoo. 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10440.00 57.35 68.30 -10.95 5%.42 38.14 1420 5101 180 127 Peak 1 10440.00 58.78 68.30 -9.52 .85 3814 14.20 5141 137 182 Peak
7 15660.00 45.98 74.00 -28.02 40.89 40.60 16.94 52.45 --- Peak 1 15660.00 46.57 74.00 -27.43 41.48 40.60 16.94 5245 - --- Peak
Sporton International Inc. (ShenZhen) Page Number : C17 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B




srorronas. FCC RF Test Report

Report No. : FR480204B

6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT20_CH48 5240MHz
ANT CDD 7+6
Pol. Horizontal Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1
1050 1040
i1 i1
o P 15407 00 e T e ) O 51
525 T " ! TR A AT 525 bbbt
Peak M
30 30
115 115
sl 5048. 5096. 514, 5192 5240 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5127.34 53.48 74.00 -20.52 39.26 35.75 1110 32.63 100 43 PEAK 1 5240.00 104,56 ------ ------ 90.38 35.80 11.03 32.65 100 43 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 i
i1 i1
104 100
PART 15.407 AVG PART15.407 VG
525 L e e B e
I R IV
Avg 1
30 30
115 115
sl 5048. 5096. 514, 5192 5240 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5093.9 42.89 54.00 -11.11 28.59 35.80 1L.12 32.62 100 43 AVERAGE 1 5240.00 97.31 ------ - B3.13 35.80 11.03 32.65 100 43 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B




searran cas. FCC RF Test Report Report No. : FR480204B

Pol. Horizontal Fundamental
Date; 2025.03.26
mLeveI(leNhnl
1125
I'I.Sm\
00 \M‘ PART 154071
1 . _— N
Peak Blank
350
115
540 5284, 538, 5ITL 5416, 5450
Frequency (VHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Wrdoh B i b & B @ deg

1 545.39 52.51 74.00 -21.49 38.16 35.93 1111 32.69 100 43 PEAK

 Level i) Date: 20250326
1225
IT.S\\
104
\ PART 15.407 AV
525
N 1
Avg s Blank
34
115
5240 5264, 5328, 5L 5416 5450
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Mo b B bW Bh B B @ dg

1 535.93 42.64 54.00 -11.36 28.28 36.09 10.94 32.67 100 43 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C19 of C152
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



srorronas. FCC RF Test Report

Report No. : FR480204B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT20_CH48 5240MHz
ANT CDD 7+6
Pol. Vertical Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1
1050 1040
i1 i1
Ll [T S 6 v PART 15407
YL " 1 " A ) 525 W
Peak
30 30
115 115
sl 5048. 5096. 514, 5192 5240 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5053.88 53.21 74.00 -20.79 38.88 35.80 11.14 32.61 246 100 PEAK 1 5240.00 106,98 ------ ------ 92.80 35.80 11.03 32.65 246 100 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 i
i1 i1
104 100
PART 15.407 AVG PART15.407 VG
525 ; == =
Avg R
30 30
115 115
sl 5048. 5096. 514, 5192 5240 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5129.43 43.24 54.00 -10.76 29.03 35.74 1110 32.63 246 100 AVERAGE 1 5240.00 100.49 ------ ------ B6.31 35.80 11.03 32.65 246 100 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 C20 of C152




searran cas. FCC RF Test Report Report No. : FR480204B

Pol. Vertical Fundamental
Date: 20250326
: 45Lewal(dlill\ll'llnl
1225
iS5 \\
00 5 PARTT3407]
51.5 \'Nlm. i | 1“‘
Peak Blank
34
115
5240 5264, 5328, 5L 5416 5450
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Mo b B bW Bh B B @ dg

1 5366.81 52.47 74.00 -21.53 38.14 36.07 10.93 32.67 246 100 PEAK

Date: 2025-03-26
" Level (dBuVim)

\« PART 15407 AV
525
Avg — ! Blank
30
115
540 54, 5328, 5312 5416, 5460
Frequency (VHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Mol B Bl B B B @ dg
1 535497 4270 5400 -1.30 18.34 36.09 10.94 3267 6 100 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C21 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B



sromoncas. FCC RF Test Report

Report No. : FR480204B

Pol. Horizontal Vertical
.. Lol Vi) Date: 202503-31 . Lol (Vi) Date: 202503-31
1225 1225
18 075
PART 15.407 PART 15407
100k L [ I L] [T [ (1) I 1] [T [
Y, I ! _ | PARTA5407 AVG) Y, I R 1 | PART 15407 AVG)
Peak “MMMWWMMW - A e g 8 it A Pt P e
350 30
Avg
115 1!
6500 B300. fitoo. 13400, 15700, 18000 6500 8800, fitoo. 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10480.00 56.97 68.30 -11.33 .9 3818 1413 5180 175 125 Peak 1 10480.00 58.35 68.30 -9.95 7.3 3818 1413 5140 184 185 Peak
7 15710.00 47.09 74.00 -26.91 £2.06 £0.62 16.99 2.8 ---  --- Peak 1 1570.00 47.41 74.00 -26.59 4238 40.62 16.99 .98 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C22 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B




srorronas. FCC RF Test Report Report No. : FR480204B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz

ANT CDD 7+6
Pol. Horizontal Fundamental
ICEILTL) Dt 20250514 . Lol g} Dae: 02554
125 1225
1050 1050
a'{ls &7.5
n ‘ PART 15,407 {1 ST S S O R PART 15407
y PARTHEAD7AVG
525 o e T i
Peak %0
30
115
115
0 150[] 2200, a0, 4600, 5800, 000
5000 5052 5104, 51356, 5208, 5260 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos
Linit Read  Ant Cable Preanp APos TPos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Remark -
- WHz dBuV/m dBuV/m 0B BV dB/m A8 OB o deg
Wz dBuv/m dBv/m 0B oBwV B B B o deg 1 5190.00 98.80 ------ ------ B4.60 3578 1106 32.64 236 310 Peak
1 OSMETD 5558 7400 -18.42 4142 3.0 1L NG 26 M0 Peak D000 92,80 -oeee oo .60 3.8 106 3264 236 30 Average
- Lol i) Date: 20250514
1225
1050
15
104
PART 15,407 AVG
525 1
Avg Blank
30
115
s 5052 5104, 5156, 5208, 5260
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuv/m dBuv/m 0B dBuv dB/m B B o deg
1 5145.%9 44.91 54.80 -9.09 30.76 35.70 11.08 32.63 236 310 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number . C23 of C152




searran cas. FCC RF Test Report Report No. : FR480204B

Pol. Horizontal Fundamental
Date: 20250514
mLeveI(leNhnl
1225
B?.SW
00 PARTT3407]
51: } 1
5 el s b ; ‘ e
Peak Blank
34
115
5180 5236 5292, 5348, 5404, 5450
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 5446.28 52.90 74.00 -20.10 38.62 35.91 1006 32.69 236 310 Peak

Date: 2025-05-14
: 4ﬂL\weI (dBuVim)

100
\ PART 15407 AVG|
525

Avg — Blank

5180 5236. 5202, 5348, 5404, 5460
Frequency (MHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuv/m dBuv/m 0B dBuv dB/m B B o deg
1 5353.04 41,39 54.00 -12.61 27.03 36.09 10.94 32.67 236 310 Average

Sporton International Inc. (ShenZhen) Page Number : C24 of C152
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



srorronas. FCC RF Test Report Report No. : FR480204B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz

ANT CDD 7+6
Pol. Vertical Fundamental
ICEILTL) Dt 5051 . Lol g} Dae: 02554
1225 1225
1
1050 1050
175 ir5
1 I PART 1541 }WL y
LK S o 1 SZISM
Peak %5
30
115
115
0 150[] 2200, a0, 4600, 5800, 000
5000 5052 5104, 51356, 5208, 5260 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos
Linit Read  Ant Cable Preanp APos TPos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Remark -
- Wz dBuV/m dBuv/m  dB dBwV dBfm B dB o deg
Wz dBuv/m dBv/m 0B oBwV B B B o deg 1 5190.00 104.03 ------ -=--- B9.83 3578 1106 32.64 235 166 Peak
1 514898 59.03 74.00 -14.97 44.87 .70 1009 32.63 235 166 Peak 1 5190.00 97.47 -----s -eeees B.17 3%5.78 11.06 32.64 235 166 Average
. Lol #alin) Date: 20250514
1225
1050
15
104
PART 15,407 AVG
525 !

Avg Blank
30
115
s 5052, 5104, 5156, 5208, 5260
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Weddnd/s B B & B B o by
1 5149.%9 48.40 54.00 -5.60 34.25 35.70 11.08 32.63 235 166 Average
Sporton International Inc. (ShenzZhen) Page Number : C25 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B




searran cas. FCC RF Test Report Report No. : FR480204B

Pol. Vertical Fundamental

Date: 20250513
: 45L\W&I (dBuVim)

Peak Blank

5180 5236, 5292, 5348, 5404, 5460
Frequency (MHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 53732 52.29 7400 -2.71 37.96 36.07 10.93 .67 15 166 Peak

Date: 2025-05-14
: 4ﬂL\weI (dBuVim)

100
\ PART 45407 AVG|
525 T
Avg A B ! Blank

BLtl

115

5180 5236, 5292, 5348, 5404, 5460

Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuv/m dBuv/m 0B dBuv dB/m B B o deg
1 5353.04 41.80 54.00 -12.20 27.44 36.09 10.94 32.67 235 166 Average

Sporton International Inc. (ShenzZhen) Page Number : C26 of C152
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



searran cas. FCC RF Test Report Report No. : FR480204B

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025-04-01 . Lol (Vi) Date: 2025-04-01
1225 1225
18 075
PART 15.407 PART 15407
T8 A O [ I {8 A O O M -
Y I - Y _ PART 15.407 AVG) Y [ o _ PART 15407 AVG)
Peak Aty e R PR SVt e st i L YA Uy
350 34
Avg
115 fI
6500 13200. 19900. 26600. 33300, 40000 6500 13200. 19900, 26600. 3300, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10380.00 5130 68.30 -17.00 50.46 38.10 1436 5102 175 232 Peak 1 10380.00 52.50 68.30 -15.80 51.66 38.10 14.16 5142 143 185 Peak
1 15570.00 47.58 74.00 -26.42 2.3 £0.60 16.87 .35 ---  --- Peak 1 15570.00 47.08 74.00 -26.92 1.8 40.60 16.87 .15 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C27 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B



srorronas. FCC RF Test Report

Report No. : FR480204B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz
ANT CDD 7+6
Pol. Horizontal Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 1
i1 i1
100 PART 15,407 10 PART 15407
5751 sl by Ml 525
Peak
30 30
115 115
sl 5046. 5092 5138, 5184, 5230 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5062.65 53.27 74.00 -20.73 38.92 35.80 11.15 32.60 100 44 PEAK 1 5230.00 99.5 ------ ------ B5.33 35.80 11.02 32.65 100 44 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040
1
i1 i1
104 100
PART 15.407 AVG
525 ; 525
Avg
30 30
115 115
sl 5046. 5092 5138, 5184, 5230 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5147.80 43.19 54.00 -10.81 29.03 35.70 11.09 32.63 100 44 AVERAGE 1 5230.00 92.99 ------ - 18.82 35.80 11.02 32.65 100 44 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C28 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B




searran cas. FCC RF Test Report Report No. : FR480204B

Pol. Horizontal Fundamental
 Level i) Date; 2025.03.26
1125
B?.SM
700 [ PART 13407,
s e s
Peak Blank
350
115
530 5216, 5322, 5368, 5414, 5450
Frequency (VHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Wrdoh B i b & B @ deg

1 5350.89 53.35 74.00 -20.65 38.98 36.10 10.94 32.67 100 44 PEAK

Date: 2025-03-26
mLﬂd(ﬂ&lWﬂl}
1225
TR
100
PART 15407 AV
525 \,‘\
Avg ——— 1 Blank
30
115
530 576, 532, 5368, 4, 5460
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Mol B Bl B B B @ dg
1 53905 42.99 5400 -1.07 1858 36.08 10.94 3167 100 44 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C29 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B



srorronas. FCC RF Test Report

Report No. : FR480204B

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz
ANT CDD 7+6
Pol. Vertical Fundamental
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 {150 !
i1 i1
100 PART 15407 10 PART 15407
1
YL e Al 525
Peak
30 30
115 115
sl 5046. 5092 5138, 5184, 5230 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5121.10 55.51 74.00 -18.49 41.27 35.76 11.10 32.62 218 157 PEAK 1 5230.00 103.5 ------ ------ B9.30 35.80 11.04 32.64 218 157 PEAK
 Level i) Date: 20250326 vl i) Date: 2025-03.26
1225 1225
1050 1040 i
i1 i1
104 100
PART 15.407 AVG
525 i 525
Avg
30 30
115 115
sl 5046. 5092 5138, 5184, 5230 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5125.93 4418 54.00 -9.82 29.96 35.75 1110 32.63 218 157 AVERAGE 1 5230.00 9.58 ------ - B2.38 35.80 11.04 32.64 218 157 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C30 of C152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B




searran cas. FCC RF Test Report Report No. : FR480204B

Pol. Vertical Fundamental
Date: 20250326
: 4eLevel(dﬂll\lﬂlnl
1225
B'I.Sm
00 PARTT3407]
s 1
Peak Blank
34
115
5230 5216, A7 5368, 5414, 5450
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Mo b B bW Bh B B @ dg

1 5403.77 52.83 74.00 -21.15 38.64 35.99 10.90 32.68 218 157 PEAK

Date: 20250326
: 45L\wel(dﬂll\ll'lln)
1225
87§ ﬂ
104
PART 15.407 AV
525 v-\' ;
Avg o Blank
34
115
5230 5218, A7 5368, 5414, 5450
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
o B B B B dg

1 5353.63 43.16 54.00 -10.84 28.80 36.09 10.94 32.67 218 157 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C31 of C152
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Mode Band Edge - L

U-NII-1_5.15-5.25_ 802.11ac VHT80_CH42_5210MHz

ANT CDD 7+6
Pol. Horizontal Fundamental
CELCT) Dt 20250514 . Lol g} Dae: 02554
1225 1225
1050 1050 1
175 ir5
! T L. L PART 1540 Ak@m o
L SR P ’ M
Peak %5
30
115
115
0 150[] 2200, a0, 4600, 5800, 000
5000 5052 5104, 51356, 5208, 5260 Frequency (MHg)
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos
Linit Read  Ant Cable Preanp APos TPos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Remark -
- Wz dBuV/m dBuv/m  dB dBwV dBfm B dB o deg
Wz dBuv/m dBv/m 0B oBwV B B B o deg 1 5210.00 108.61 ------ ------ 86.40 35.80 1105 32.64 33 264 Peak
1 513624 98.61 74.00 -15.39 4.4 .73 1.9 32.63 353 264 Peak 152000 9438 ----ee oeeees B0.13 35.80 11.05 32.64 353 264 Average
. Lol #alin) Date: 20250514
1225
1050
15
104
PART 15,407 AVG
525 f

Avg Blank
30
115
s 5052, 5104, 5156, 5208, 5260
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Weddnd/s B B & B B o by
1 5138.58 48.14 54.00 -5.86 33.96 35.72 11.09 32.63 353 264 Average
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Pol. Horizontal Fundamental
Date: 20250514
mLeveI(leNhn)
1225
815 \
00 PARTT3407]
i \\““”W o S W
Peak Blank
30
115
520 5268, 536, 5364, 12 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Modh B B bW Bh B B @ dg
1 541750 5269 74.00 -20.31 3B.47 35.% 10.94 3268 353 264 Peak
Date: 20250514
MﬂLewaI(dI!ll\lﬂln)
1225
875 ]
700
\ PART 15407 AVG|
525
Avg N e Blank
30
115
5220 5268. 5316, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
T R R R v —
1 5357.64 41.97 54.00 -12.03 27.61 36.09 10.94 32.67 353 264 Average
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Mode Band Edge - L

U-NII-1_5.15-5.25_ 802.11ac VHT80_CH42_5210MHz

ANT CDD 7+6
Pol. Vertical Fundamental
CELCT) Dt 20250514 . Lol g} Dae: 02554
125 1225
1050 1050 1
a'{ls &7.5
- l PART 164 100 PART 15407
1 LYK AM
525 '
Peak %0
30
115
115
i 100 0. 00, 4600, 5600, 000
5000 5052 5104, 51356, 5208, 5260 Frequency (MHg)
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos
Linit Read  Ant Cable Preanp APos TPos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Remark -
- WHz dBuV/m dBuV/m 0B BV dB/m A8 OB o deg
Wiz dbui/n dBv/m B BV dBm B B o deg 1 5210.00 108,35 ----=- -=---- 86.14 35.80 11.05 32.64 220 309 Peak
1 OSU0.08 59.83 74.00-4.07 45.60 .04 1010 363 20 39 Pesk 75000 A3 e oo 0.1 580 105 3264 20 309 Average
- Lol i) Date: 20250514
1225
1050
15
104
PART 15.407 AVG,
525 !
Avg Blank
30
115
s 5052 5104, 5156, 5208, 5260
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Widjn B B Bl B 0B B o deg
1 5149.50 49.46 54.00 -4.54 35.30 35.70 11.09 32.63 220 329 Average
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